

NORTHWEST TESTING LABORATORIES

4115 N. MISSISSIPPI AVENUE
P.O. BOX 17126
PORTLAND, OREGON 97217

CONSTRUCTION INSPECTION
MATERIALS INSPECTION
CHEMICAL ANALYSIS
PHYSICAL TESTING

NON-DESTRUCTIVE TESTING
WELDING CERTIFICATION
SOIL TESTING
ASSAYING

June 28, 1983

Zebtron Corporation
P.O. Box 1149
Tualatin, Oregon 97062

Attention: Robert LaDu

Subject: Water vapor transmission test performed on one
(1) Zebtron sample submitted on 5/18/83.

REPORT:

Item: Zebtron Coating #386-9000

Test: Water Vapor Transmission

Method: ASTM E-96, Procedure B

Temperature 23 °C

Results:

Water Vapor Transmission, g/m².24h 0

Respectfully,
NORTHWEST TESTING LABORATORIES, INC.


Paul Irish, Portland Manager

Report Number: 265949